
Number Part Number Name Quantity

1 1540 CIRCLIP 5 1,000

2 1830 O RING 1,000

3 5070 CLUTCH PULLEY 1,000

4 5203 RETURN SPRING 1,000

5 71201 NUT M6 1,000

6 6178 CLIP NUT 1,000

7 21481 WASHER 1,000

8 21585 SCREW BZ 4,2X9,5 1,000

9 22029 FLAT WASHER 6,5 1,000

10 23623 SPRING SHAFT 1,000

11 24602 BASE PLATE BLACK 1,000

12 41547 SPACER 1,000

13 41562 BRACKET 1,000

15 43021 FIXING FLANGE 1,000

16 43050 BLADE CLUTCH COVER 1,000

17 43113 STARTER CABLE STOP 1,000

18 43153 COVER 1,000

19 43155 LEFT COVER 1,000

20 43156 RIGHT COVER 1,000

21 43157 FRAME CLOSING 1,000

22 43309 FRAME 1,000

23 71048 BOLT EJ.PT KA40X10 1,000

24 71051 BOLT EJ.PT KA40X14 1,000

25 71074 NUT HM8 1,000

26 71075 WASHER 1,000

27 71096 WASHER B6,4 1,000

28 71161 BOLT CHC M6X25 1,000

29 71187 WASHER A 8,4 1,000

30 71206 BOLT EJ.PT KA50X16 1,000

31 71276 SCREW EJPT K70X20 1,000

32 71279 SCREW B.42-13 4.6 1,000

33 71285 SCREW M6X20 1,000

34 71299 SCREW EJPT KA 40X14 1,000

35 71311 WASHER 8X30X2,5 1,000

36 71349 SCREW CM 5X12 1,000

37 71365 SCREW WN145160X20 1,000

38 71377 SCREW H M8X45 1,000

39 43013 BELT COVER 1,000

GHB - Frame 48

1 / 27



GHB - Frame 48

2 / 27



Number Part Number Name Quantity

1 1540 CIRCLIP 5 1,000

2 5508 WASHER 9X29X2 1,000

3 20597 CABLE SLEEVE 1,000

4 24129 PROTECTIVE COATING 1,000

5 24684 TRUARC RING 1,000

6 41020 DEFLECTOR NOTCH 1,000

7 41408 SPRING 1,000

8 41411 LOCKING RING 1,000

9 41412 LEFT PLATE 1,000

10 41413 SPRING 1,000

11 41414 RIGHT PLATE 1,000

12 41416 STARTER BRACKET 1,000

13 41424 SPRING 1,000

14 41426 SPRING 1,000

15 41429 DEFLECTOR HOOK 1,000

16 41430 WASHER 1,000

17 41431 CABLE GUIDE 1,000

18 41432 DEFLECTOR STOP 1,000

19 41433 HANDLE BAR LOCK2001 1,000

20 43011 SHAFT 1,000

21 43015 DEFLEC.REINFORCING 1,000

22 43056 REINFORCING PLATE 1,000

23 43071 GUIDE BRACKET 1,000

24 43075 RING 1,000

25 43085 ADJUSTABLE STOP 1,000

26 43094 3 SPEED CABLE STOP 1,000

27 43105 CABLE STOP 1,000

28 43114 SLEEVE SPI D9 1MET. 1,000

29 43154 DEFLECTOR 1,000

30 43253 COMPLET BAR 1,000

31 43258 DEFLECTOR BUSH 1,000

32 43271 LOWER HANDLE BAR 1,000

33 43293 ARM LEFT 1,000

34 43294 RH ARM 1,000

35 71050 BOLT EJ.PT KA40X14 1,000

36 71201 NUT M6 1,000

37 71074 NUT HM8 1,000

38 71084 BOLT HM6X16 DIN 933 1,000

39 71096 WASHER B6,4 1,000

40 71355 HEX.SCREW M6X10 1,000

41 71273 SCREW H M8X25 1,000

GHB - Lower handlebar

3 / 27



Number Part Number Name Quantity

42 71274 WASHER B8.4 1,000

43 71276 SCREW EJPT K70X20 1,000

44 71278 SCREW CHC M6X16 1,000

45 71279 SCREW B.42-13 4.6 1,000

46 71299 SCREW EJPT KA 40X14 1,000

47 71308 LOCK NUT M5 1,000

48 71351 SCREW 1,000

49 71380 SCREW TH M6X35 1,000

GHB - Lower handlebar

4 / 27



GHB - Lower handlebar

5 / 27



Number Part Number Name Quantity

1 1540 CIRCLIP 5 1,000

2 2235 WASHER A6.4 1,000

3 71201 NUT M6 1,000

4 24610 BUTTON (SMALL) 1,000

5 20520 BOLT 8X45 1,000

6 21436 CLIPS NUT 1,000

7 22029 FLAT WASHER 6,5 1,000

8 41211 REINFORCING PIECE 1,000

9 41422 SPRING 1,000

10 41502 BUSH 1,000

11 41507 CABLE DRIVER STOP 1,000

12 41512 DRIVING PIGNON 1,000

13 41513 DRIVING INDEX. DISK 1,000

14 41515 DRIVING SHACKLE 1,000

15 41516 SHACKLE 1,000

16 41517 BUSH 1,000

17 41520 SPRING 1,000

18 41529 RIGHT BRACKET 1,000

19 41533 SPRING 1,000

20 41540 LEFT LINK 1,000

21 41541 RIGHT LINK 1,000

22 41544 RIGHT BUSH 1,000

23 41568 RIGHT BRACKET 1,000

24 41581 THROTTLE CABLE 1,000

25 41600 ARCH COVERING WHITE 1,000

26 41601 WHITE COVERING 1,000

27 41602 LEFT COVER WHITE 1,000

28 41603 RIGHT COVER WHITE 1,000

29 41789 LEFT BRACKET 1,000

30 41795 LEFT BRACKET 1,000

31 41807 UPPER HANDLEBAR 1,000

32 41808 HOOK 1,000

33 41809 DRIVING 1,000

34 43062 VARIATOR LEVER 1,000

35 43063 THROTTLE LEVER GUID 1,000

36 43064 LEVER COVERING 1,000

37 43065 SPRING 1,000

38 43066 VARIATOR LEVER GUID 1,000

39 43089 COVER 1,000

40 43090 TIGHENER ARM STOP 1,000

41 43099 BUSH 1,000

GHB - Upper handlebar

6 / 27



Number Part Number Name Quantity

42 43105 CABLE STOP 1,000

43 43133 DRIVE CABLE + STOP 1,000

44 43134 DRIVE CABLE + STOP 1,000

45 43109 SPEED LEVER CABLE 1,000

46 43132 CABLE 1,000

47 43111 ENGINE BRAKE CABLE 1,000

48 43112 STARTER CABLE 1,000

49 71023 SCREW HM 6X50 1,000

51 71096 WASHER B6,4 1,000

52 5399 BOLT M5X40 1,000

53 71279 SCREW B.42-13 4.6 1,000

54 71301 SCREW CHC M6X30 1,000

55 71302 SCREW H M6X55 1,000

57 71305 WASHER 5.5 1,000

58 71308 LOCK NUT M5 1,000

59 71424 CIRCLIP 9X1 1,000

GHB - Upper handlebar

7 / 27



GHB - Upper handlebar

8 / 27



Number Part Number Name Quantity

1 1540 CIRCLIP 5 1,000

2 37561 NUT 1,000

3 5015 STUDED BUSH 1,000

4 5019 GUIDE RING 1,000

5 5323 GEAR 1,000

6 5329 CLICK SPRING 1,000

7 5568 WASHER 1,000

8 5733 FREE WHEEL RIGHT 1,000

9 5734 FREE WHEEL LEFT 1,000

10 6011 WASHER 12,2X23,2X1 1,000

11 7046 SLEEVE 1,000

12 7094 FLAT WASHER 1,000

13 9022 BALL BEARING 6002 1,000

14 9034 NYLON WASHER 1,000

15 20559 CIRCLIPS 10 1,000

16 20561 CURLED WASHER A10 1,000

17 21036 FLAT WASHER 10.5 1,000

18 21481 WASHER 1,000

19 21609 PIN 5X22 1,000

20 22455 REDUCTION GEAR PULL 1,000

21 23274 WHEEL ASSY 200GREEN 1,000

22 24067 WASHER 1,000

23 24087 PROTECTION WASHER 1,000

24 24132 SHAFT WASHER 1,000

25 24413 WHEEL 51 TR GREEN 1,000

26 24692 SEALING WASHER 1,000

27 43187 REAR WHEEL COVER TR 1,000

28 41552 CHAIN LINK 1,000

29 41654 SHAFT PROTECT. TUBE 1,000

30 42097 SPACER 1,000

31 43018 SPACER 10X1,5X2 1,000

32 43020 BEARING 6201 2RS 1,000

33 43024 SPACER 1,000

34 43028 INDEXING PLATE 1,000

35 43029 CUTTING HEIGHT INDI 1,000

36 43030 SPRING 1,000

37 43031 ENGINE WASHER 1,000

38 43032 SHAFT PROTECT.HOSE 1,000

39 43033 GUIDE RING 12/15/25 1,000

40 43036 BELT TENSION SPRING 1,000

41 43038 3 SPEED CABLE STOP 1,000

GHB - Cutting height - Gearbox

9 / 27



Number Part Number Name Quantity

42 43039 3 GEARS LEVER 1,000

43 43047 PULLEY DP. 91,5 1,000

44 43054 WASHER 1,000

45 43055 BRACKET 1,000

46 43069 BELT SPZ812 1,000

47 43072 CLUTCH LEVER 1,000

48 43082 BELT SPZ850 1,000

50 43257 LINKING ROD 1,000

51 43266 CUTT. HEIGHT LEVER 1,000

52 43268 GEAR DISK REDUCER 1,000

53 43279 FRONT CUTTING HEIGH 1,000

54 43292 R.CUTTING HEIGHT 1,000

55 43301 FREE WHEEL LEFT 1,000

56 43302 FREE WHEEL RIGHT 1,000

57 43329 3 SPEED REDUCER 1,000

58 71016 WASHER 16X22X1 1,000

59 71021 SCREW FHC/90 M6X12 1,000

60 71048 BOLT EJ.PT KA40X10 1,000

61 71054 EJOT SCR.PT K50X22 1,000

62 71060 BOLT TRCC 6X25 1,000

63 71069 BOLT DIN 603 1,000

64 71072 BOLT CHC M6X10 1,000

65 71201 NUT M6 1,000

66 71088 PIN 3X22 1,000

67 71096 WASHER B6,4 1,000

68 71188 PIN 4-26 1,000

69 71212 SCREW 1,000

70 71252 SCREW TH M5X45 1,000

71 71271 SCREW EJ-PT DG60X12 1,000

72 71275 SCREW 1,000

73 71364 SCREW TCB M6X16 1,000

74 71381 SCREW FHC/90 M6-20 1,000

75 71425 SCREW TH M6X14 1,000

GHB - Cutting height - Gearbox

10 / 27



GHB - Cutting height - Gearbox

11 / 27



Number Part Number Name Quantity

1 71205 SCREW M8 1,000

2 71052 SPRING WASHER,DIN 1 1,000

3 71461 -> 05353 1,000

4 7035 FLAT WASHER 1,000

5 7337 KEY 1,000

6 7341 FLAT WASHER 10,3X49 1,000

7 7342 BOLT 3/8 - 24 1,000

9 23616 COUPLING 25 MM 1,000

10 24827 THREADED PIN M10/M8 1,000

11 24834 BLADE COUPLING 1,000

12 43008 ENGINE FAN 1,000

13 43009 ENGINE BRACKET 1,000

14 43016 ENGINE PULLEY DP 63 1,000

15 43017 DAMPING ELEMENT 1,000

16 43068 ENGINE WASHER 1,000

17 71127 KEY  4,8X6,5X15,72 1,000

18 71382 SCREW M8X65 1,000

19 GZ48E BLADE 48 CM 1,000

20 24006 SHEAR WASHER 1,000

GHB - Blade - Engine fixing

12 / 27



GHB - Blade - Engine fixing

13 / 27



Number Part Number Name Quantity

1 71205 SCREW M8 1,000

2 5041 BOLT 8X30 1,000

3 71201 NUT M6 1,000

4 37997 SCREW HM6-16 8.8 1,000

5 5608 SCREW 6X35 1,000

6 7035 FLAT WASHER 1,000

7 9022 BALL BEARING 6002 1,000

8 21256 CIRCLIP 1,000

9 21270 WASHER   6,4 1,000

10 21481 WASHER 1,000

11 21525 NUT HM4 1,000

12 22029 FLAT WASHER 6,5 1,000

13 24151 CLUTCH PLATE 1,000

14 24152 SLEEVE TUBE 1,000

15 24155 BELT STOP 1,000

16 24156 1/2 PULLEY 1,000

17 24822 SPRING 1,000

18 24824 BEARING 1,000

19 24825 BELT 13X560 1,000

20 24832 BEARING 6007-2RS1 1,000

21 24834 BLADE COUPLING 1,000

22 24835 BRAKE PAD 1,000

23 24836 RING 1,000

24 40173 ADJUST - SPRING. 1,000

25 42051 BRAKE PLATE 1,000

26 42070 IRON PULLEY DIA.45 1,000

27 43273 BLAD.COUPL+1/2PULEY 1,000

28 71223 SCREW M8X50 1,000

29 71268 FHC SCREW M4X20 1,000

GHB - Clutch Blade brake

14 / 27



GHB - Clutch Blade brake

15 / 27



Number Part Number Name Quantity

1 37561 NUT 1,000

2 21481 WASHER 1,000

3 41608 INDICATOR FILLING 1,000

4 41655 GRASSBOX GRIP 1,000

5 41657 ROD 1,000

6 41658 GRASSBOX HOOK RIGHT 1,000

7 41659 GRASSBOX HOOK LEFT 1,000

9 43151 LOWER BOX 1,000

10 43152 UPPER BOX 1,000

11 43003 GRASSBOX GRID 1,000

12 43158 UPPER GRASSBOX CPLT 1,000

13 71231 SCREW JM5-16 1,000

GHB - 48 Basket

16 / 27



GHB - 48 Basket

17 / 27



Number Part Number Name Quantity

1 18500 CRANKCASE 160 1,000

2 18507 COLLAR 1,000

3 18502 CIRCLIP 1,000

4 18504 COVER 1,000

5 18506 SCREW 6X14 1,000

6 18503 CASE ROCKER 1,000

7 18505 SCREW 6X12 1,000

8 3861 SPARK PLUG D.14X19R 1,000

9 18516 SLINGER OIL 1,000

10 18523 WASHER 6MM 1,000

11 18520 PIVOT 1,000

12 18517 FEEDER 1,000

13 18518 SLINGER OIL 1,000

14 18524 CIRCLIPS 1,000

15 18519 COTTER PIN 1,000

16 18515 REGULATOR SHAFT 1,000

17 18528 CUP 1,000

18 18527 WASHER 6MM 1,000

19 18521 GOVERNOR SHAFT 1,000

20 18529 SLEEVE 1,000

21 18511 OIL GAUGE 1,000

22 18512 SEAL 1,000

23 18513 FILLING TUBE 1,000

24 18514 WASHER 1,000

25 18526 O-RING 1,000

26 18510 OILSUMP 1,000

28 18522 SCREW 6X25 1,000

29 18525 OIL SEAL 1,000

GHB - Engine casing

18 / 27



GHB - Engine casing

19 / 27



Number Part Number Name Quantity

1 18535 ROD ASSY CONNECTING 1,000

2 18537 SCREW 1,000

3 18538 CIRCLIPS 13MM 1,000

4 18534 PISTON PIN 1,000

5 18533 PISTON 1,000

6 18539 PISTON RING, SET OF 1,000

8 18530 CRANKSHAFT 160 1,000

9 18532 WASHER THRUST 1,000

10 18543 BELT 1,000

11 18541 PULLEY 1,000

12 18542 SHAFT 1,000

13 18554 O-RING 6,8X1,9 1,000

14 18546 ROCKER ARM EXHAUST 1,000

15 18553 NUT 1,000

16 18549 EXH. VALVE 1,000

17 18550 VALVE SPRING 1,000

18 18548 INLETVALVE 1,000

19 18551 VALVE CUP 1,000

20 18547 SHAFT 1,000

21 18545 ROCKER ARM INLET 1,000

22 18552 ADJUSTING SCREW 1,000

23 18540 CRANKSHAFT 160 D.25 1,000

GHB - Piston - Crankshaft

20 / 27



GHB - Piston - Crankshaft

21 / 27



Number Part Number Name Quantity

1 18588 GASKET 1,000

2 18587 INSULATOR 1,000

3 18591 DEFLECTOR 1,000

4 18589 SEAL 1,000

5 18582 CARBURETOR 160 1,000

6 18593 SCREW 1,000

7 18579 ADJUSTING SCREW SET 1,000

8 18581 SCREW WITH SPRING 1,000

9 18585 CHOKE TUBE 1,000

10 18595 JET DIA.65 1,000

11 18584 FLOAT SPINDLE 1,000

12 18577 FLOAT 1,000

13 18576 GASKET SET 1,000

14 18578 FLOAT CHAMBER +SEAL 1,000

16 18580 SCREW WITH SEAL 1,000

17 18590 SEAL 1,000

GHB - Carburettor

22 / 27



GHB - Carburettor

23 / 27



Number Part Number Name Quantity

1 18505 SCREW 6X12 1,000

2 18506 SCREW 6X14 1,000

3 18628 SPECIAL NUT 14MM 1,000

4 18620 WOODRUFF KEY 1,000

5 18623 FLYWHEEL 1,000

6 18627 SCREW 1,000

7 18622 COIL TRANSISTER 1,000

8 18625 GROUND CABLE 1,000

9 18629 BRACKET 1,000

10 18630 SCREW 4X12 1,000

11 18631 WASHER 4MM 1,000

12 18648 ROD, CHOKE 1,000

13 18626 SWITCH 1,000

14 18646 DRIVE PLATE ENG.BR. 1,000

15 18643 SPRING 1,000

16 18647 RETURN SPRING 1,000

17 18650 SCREW 1,000

18 18639 GOVERNOR SPRING 1,000

19 18649 SCREW LEVER 1,000

20 18651 SCREW 5X16 1,000

21 18644 CLAMP 1,000

22 18652 NUT 6MM 1,000

23 18636 REGULATOR LEVER 1,000

24 18641 RETURN SPRING 1,000

25 18637 GOVERNOR ROD 1,000

26 18621 FLANGE 1,000

27 18632 FLYWHEEL 1,000

GHB - Flywheel

24 / 27



GHB - Flywheel

25 / 27



Number Part Number Name Quantity

1 18563 PLUG 1,000

2 18565 TANK CPL BLACK 1,000

3 18570 SCREW 1,000

4 18569 THREADED STUD 1,000

5 18567 RING 1,000

7 18560 RUBBER BRACKET 1,000

8 18573 CLIP 1,000

9 18564 HOSE 1,000

10 18558 NUT 1,000

11 18556 STARTER ASSY BLACK 1,000

12 18559 ROPE 1,000

13 18557 STARTER HANDLE 1,000

14 18574 CLIP 1,000

15 18572 HOSE 5,3X200 1,000

17 18561 COCK 1,000

18 18575 CLIP 1,000

19 18505 SCREW 6X12 1,000

20 18611 MISSION GUARD 1,000

21 18612 SCREW 1,000

22 18610 EXHAUST 1,000

23 18613 GASKET 1,000

24 18600 INLETTUBE 1,000

25 18603 FILTER GASKET 1,000

26 18602 FILTERBOX 1,000

27 18605 SCREW 1,000

28 18607 FILTER 1,000

29 18604 FILTER COVER 1,000

30 18606 SCREW 1,000

GHB - Tank - Starter - Air filter

26 / 27



GHB - Tank - Starter - Air filter

27 / 27


